Kit 900923 - Drain Water Tempering Kit

for Models DH2000 and MD2000

Kit Parts:

Refer to the parts list below to ensure all the parts necessary for the installation are in your kit.

energized circuit.
switch before working on the circuit.

formed on the circuit.

Electrocution or serious injury may result when working on an

Disconnect power at the main breaker or service disconnect

Lock-out and tag the breaker to indicate that work is being per-

Form No. 114695 Rev. B

Item Part Description Qty.
No. No.

1 100734 BOLT, HEX HD. 1/4-20 X 1/2" SST 2
2 100209 NIPPLE, 1/2" NPT X CLOSE BRASS 1
3 105994 CLAMP, HOSE, M10, 14/27 SST, GEAR-TYPE 2
4 106026 WASHER, FLAT 1/4", SST 2
5 107340 CLAMP, HOSE M28, SST, GEAR-TYPE 2
6 107417 1/2" 1.D RUBBER REINFORCED, 15" LG. 1
7 107419 BARB, HOSE ST., 1/2" NPT X 1/2" HOSE, BRASS 1
8 109886 VALVE, SOLENOID, 1/2" NPT 120VAC COIL 1
9 110551 BACK-FLOW, PREVENTER, 1/2" NPT BRONZE 1
10 110834 CONDUIT, 1/2", SEALTITE BLACK 26" LG. 1
1" 110836 FITTING, STRAIGHT, 1/2" SEALTITE 2
12 114662 TIMER, INFITEC 30 SECOND 1
13 114695 INSTALLATION INSTRUCTIONS 1
14 0312146 BRACKET, VALVE FWR 1
15 333280 TEE, WELDMENT, 1-3/8" X 1/2" BARB X 1-3/8" 1
16 106482 WASHER, LOCK SPLIT 1/4" SST 2
17 100003 NUT, PLAIN 1/4-20 SST 2
18 115676 SCREW, 8-32 X 1" TRUSS HD. SST 1
19 419827 JUMPER WIRE #52 1
20 419828 JUMPER WIRE #3 1
21 419829 JUMPER WIRE #2 1

WARNING:




INSTALLATION INSTRUCTIONS:

The kit is installed on the base of the machine as shown in the
illustration at right.

Refer to the illustration below showing the kit part numbers
given in parts list on page 1.

Follow the steps on pages 3-4 to install the kit.

Connect
to wire

Connect #2

to wire
#51

Jumper Wire #52 Jumper Wire #2

, The blue
Jumper Wire #3 —— solenoid
N\ wires do

; not have
"1 wire markers.

Junction 1*...‘_

" Flexible Conduit 26" Lg.

Rubber Hose 15" Lg.

2 Form No. 114695 Rev. B



Follow Steps 1-6 below:

1. Remove the existing hose connected on the overflow tube. Cut this hose in half. Install the Tee fitting
with the perpendicular pipe-end facing the solenoid. Slide the hoses (A) in place and tighten.

2. Install the solenoid bracket (B) to the base of the machine in the holes provided. Use 1/4-20 bolts and
mounting hardware supplied in the kit.

3. Connect the 1/2" rubber hose (C) to the Tee fitting that was installed in the overflow.

4. Assemble the sealtite conduit and connectors (D). Route the blue solenoid wires through the conduit.
Attach the connectors (D) to the solenoid valve and the junction box (E).

5. In the lower junction box (E), locate a #2 and a #51 wire. Connect one blue solenoid wire to the #2 wire.
Connect the other blue solenoid wire to the #51 wire. Close the junction box.

6. Connecta 1/2" cold water line to the inlet of the solenoid valve (F). If the incoming water pressure
exceeds 60 PSI, the installation of a pressure regulating valve (PRV) before the solenoid is
recommended. Adjust the cold water pressure to 25 PSI flowing pressure. It is recommended that
a 1/2" or larger shut-off valve be installed before the PRV for servicing.

(continued on the next page)

Form No. 114695 Rev. B



WARNING:

Electrocution or serious injury may result when working on an
energized circuit.

- @

7

Timer installation in the top-mounted control cabinet:
Follow the instructions below to install the timer and test the operation of the machine.

Disconnect power at the main breaker or service disconnect
switch before working on the circuit.

Lock-out and tag the breaker to indicate that work is being
performed on the circuit.

L L Remove the top-mounted control
© — cabinet cover.
2 0 [e]e] elel &
E 5 P o6 ool ] 1. Mount the new kit timer (A)
=g ‘ - O p e using the 8-32 x 1" Truss Hd.
@] _ o8 el |& —| ) screw supplied.
@] (@] E ~_ -
\H@}mng =] 2. Install Jumper Wires
| )| [ ele] el =] #2 and #3 from the
2 © =) existing timer (B) to the
new timer (A) as shown.
R el the 1. 40 3. Install Jumper Wire #52 (C)
L | @ B8 from timer (A) to relay 3CR
S as shown.

Ill ‘ r

. Replace the cover.

1
I

© ! °| Test Operation:
(o — 1. Turn main power and water
CID] o supplies to the machine ON.

!

hil é‘
=l

1

i

2. Turn the dishwasher power
switch ON. The machine will

- AMP Fuses

[

\ T

[l

I

'

|
i

!
‘gwr
=
1 8|
1|

EH \H

e [0

Max

AMP Fuses

%E

=7

[y

4= = —

[VENT FAN=>|
120V 0.5

I
g
=
E|
8

SIGNAL ONLY

[ IMI
C @

0%
[TT1T 1

DETERGENT

&
a
<
w
2
B

120V

E¢L4¢B:|

3

Form No.

114695 Rev. B

fill and the tempering solenoid
valve will open and close
when the machine is full.

The tempering valve should
open during the final rinse
& then close when the final
rinse is complete.

Drain the dishwasher. The
tempering valve will open for
30 seconds and then close.

Test complete.



KX

d 61120, 7 m SISlIoR3dS U BursonySIa UL T30 I L33HS]_6oavior | 3190
e rL_[71AONOZ] 'SO3dS_3NDY¥OL 03Aav ) INON [ 3190S| S3ISITIVON T | AGaT
ISV HdAd &£ 7% L :omnE“ﬂ—o VT [6090V8]| TINDY0 ONIYINJIL NIVYad G3SIA3Y | @ R TIOT WO0T T HIA XTReo 150

y . ‘| 3! "y 3d @31303.
INIHOVIN §0O0d OOONQE\IQ A8 | 3Lva NOILdI¥0S3a ATY A8 | 3lva NOILdI¥0S3d AN A LIMNCOSI] SLIGO0 Uld (B 5Y

5 ol
J0A0_40 ON3
ALJNI SYNVL e w w v
35010 S¥00a XYW dWY
440 ¥3IMOd XYW dWY T ¥OLIVINOD N¥4 LIN3A
JIVIS WVSOVIa IUNDIS IN3D¥3L13a 0L T9NDIS A0t
TRy e ol 7
TYNDIS @IV 3SNIY
of fo
2 i_ 02 02 2
o w2
NI-87 S = ¥3LYVIS YOLOW & =)
NI—87 1 = ¥OLOVLNOO ¥OLOW wr O
NI—87 GZ = SYOLIVLNOD LV3IH L L
:$03ds 3no¥ol ('S 29 HSYA 3SNI¥ T4
O0AL=0 QV3Y TIM HOLIMS Q3S0T0 v oa
OOAS'S—L% QV3IY TIM HOLIMS N3dO NV (¥ O@ b@c gsi mw mw OO mw
'MS ¥00Q 1S3L OL 8L OL Qv31 3y 30v1id @ 2 81 S17H <1 ° L hdno ﬁwsﬁwwﬂu
031S3L ONIFE IYNINMAL OL Qv a3¥ 30v1d (€ L 61 @a L¥3H ¥31S008 OI¥LI3T3
ZL oL av31 »ovig 3ovid (Z & P TN °
JOVLIOA 00 V¥ OL ¥3LIN 13S ('L » b\mﬂ\ MSL : S 1nano 6 6 ms4 v
‘a3sn 38 2 91 ST ) p1 [ S¥ALVIH oL
LSNN S39VLIOA 00 ONIQYIY 40 318VdvO S1TH &) ar ear WS %000 o2 5 Sk Fe————————————— -
YALIN V 6L ANV ‘8L ‘L SLNINI 1S3L OL o= = Va1 | 3ISYHd IIHL |
(ANLN3S 3SNI)/ )
13gv1 L S L3vis Co—— | |
440—-7133d OILYW3HOS ‘9G9+1l #1¥vd 3LvaAdn T@ 22 1ndino O | my2e I
OL 34NS 3NV 3SIA3Y ¥O/ANV 3ONVHO 4I 2 €l €1 SN 37 wannan AL | T
¥3M0d N zﬂu F] 7 1
[ >
2 S SRR et 1 O ,
|
ONILOV 1SV I
O s (e | (0O |
* oyto——( T\E 3 |
2 o el I mis
L1VISONYIHL MNVL HSYM [ MSL |
LVISOWY3HL YNVL ¥31S008 | 8SL |
YINIL ONIYIJNIL NIVYQ ZL 5 N— - | T 310N 338
IAIVA M3LVYM SN [ AMY e e ; oo ssa Lo
YINVIYE 1INDYID ¥3IMOd | 89d gioe |18 P 19Y3H MNVL 21413373
LHOM 3T0AD L1 F 199¢)
Y3dNNr 10313S JT0AD | g8r j?\ \\\\\\\\ ﬁ:jmm J v
¥3JANC 1D313S J10AD | zar E 15 Sgyoe | = 2
d3dANr 10313S JNLL 3SNI¥ [ 1Er L e s e e S OHHIHM mm . 05
IVISONSTHL LINT HOH | SLTH e . 4 ALWT oS =
¥OLOVINOO 1V3H YWVL | OH - = % , e e v X T
3sn4 n4 £l I [ WI “0W!
ez
HOLIMS L1V014 [ MS4 uz&uu&mwﬁ&m SM% W ALNNIA 0L !
3SN3_Qyv08 ¥3INIL [E] F L €] 10 ,4 & &
IAVA NIVYA | AQ Co = 0 N
IAIVA ONIMIIW3L NIVYa [ ALQ S =
YINIL NIVYA 10 Fr———————_————— 1
HOLIMS AL34vS ¥00d [ SSa I I
4OLOVLNOO MNVL ¥31S008 o8 N3dO| N3dO N3dO OLb¥LL 26$.£0600 00ZaN/Ha 7 aNo 7
JOSS3dddNS Ouv Sv car 28r_|_1ar | 38NN L9Vd| 938ANN 1VI§3S|  130ON , e 21|11 ,
AYOT¥3IA0 HOLOW HSVYM | TONWL SONLLLIS ¥3dmnr ayvos 3INIHOVIN | |
JOLOVLNOOD JOLON HSVM NL ‘NOLLYYIdO OILYYYI ISNVO AVA , ISVHd ITONIS JSYHd IINHL , SAWY0S JIMVIAE XYW-ISYHd € N
AVI3Y IATIVA NIVYA ¥O¢ SONILLIS ¥3JNNM ¥3dO¥dWI "MOT38 378VL NI J3LVOIONI | | SAWV0S ALIOVdYD LINJ¥ID-3SYHd € 5
SV MIGNNN TVI¥IS ANV TICON INIHOVIN ¥3d (g8r ‘zar : ano
AV13d Qv 35N | 802 sy ( W ADT38 NADHS SV S¥3L¥3H LO3NNDD W SAWV08 ¥INVIE XYW-3SVHd T
V139 HOLIMS 9000 | 901 18M) SONILL3S NOILISOd ¥3dANM ANV ¥38ANN Lavd ONY T3ITIVLSNI 3NN 3HL 3AVIT NOILYY3dO 3SYHd 3TONIS 304 SANV08 ALIDYAYD LINJNID-ISYHd T
QYVO8 1INDYID AJIM3A - § INVIHOJINI AH3A - NOLLNILLY i ,r,mJ NV 27 N33IML339 d3dWNT IAOWIY NOILYYIHO 3ISVYHd IFJHL N_EL, ISYHd € d0 1 AOY2-802 NETeT I

Form No. 114695 Rev. B




This Page
Intentionally
Left Blank

Form No. 114695 Rev. B



